SHEET FEEDER TYPES30
(A453)



PARTS CATALOG

INTRODUCTION
This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

L EXtErior (A453) . ..ot 2
2. PaperTray(Ad53) . . . oo C 4
3. Paper Feed Section (A453) . . . .ottt e 6
4. Registration Roller (A453) . . ... .o -....8
5. Drive Section (A453) . .. oot 10
6. Frame Section (A453) . . . ..o e 12
7. Paper Feed Harness (A453) . .. ...t 14
8. Decal and Document (A453) . . . ..ot 16
PartS INAeX .« v vttt et tii e it e e it i it e 19

March

15,93



1. EXTERIOR (A453)

38 106 <
1 d s 0s - N
RN b ~J 4 S SO SO
L o S TR ~O AN
e 04 SIS N AN
LN\ Ty & e IS AL X NG
ANy Yo o TR ] G107 =TT N T NN
[ g W8 K & S~ 8108 1 NN S
FOEIS o N T ™ AN
T2 - B N IS T~ T ~7
L |5 < NS S AN NN
NE L o NS, z ; RGN S T~ X
P RS IESNG N X ~_/ /
16 45" 101w, A O e IESGN l01—¥ IS ~ /
T S TN TS SO NS
N N N N TREAZZ 9 46\ 8w |
Xy Y I TN I e ! TP el NE&R2 Y SRc
Jol s e g | A== L2 e, B8, >
WY BSNINNT 12 R Y s @
o 1O > == N g 06 S0P, o 2 s 04 S log fBpg 104
L gvaa el ey SNy T 2T s 04— ¥ 4 L7 0

It s N TR /s Sl N T DL

B N L B €3 S¢S 2D u2108' 8 o
- 39 ‘ 7V e ~ NG % & g~ &—

AN

\ oL
= o <o /\%
101 ‘04/?/,2\/;2 o5 \1%/ “ 2! />
=2 5 _—
D CEE e | e e
o1 O I ¥ X



1. EXTERIOR ( A453)

Ilrll?glx Part No. Description Estgerllpwgfy
1 | A453 1250 | Left Cover 1
2 | A453 2602 | Left Lock Bracket 1
3 | AA14 5084 | Lock Shaft -Front Cover * 2

[4 [ A453 2603 | Left Release Lever | !
5 | A453 2961 | LeftStopper-Paper Feed Roller 1
6 | A453 2981 | Left Lock Guide !
7 | A453 2662 | Spacer 1
8 | A453 2570 | Side Plate Bracket 1
9 | A453 3863 | Outer Lower Guide Plate 1

10 | A453 3857 | Front Cover 1

11 | A453 3864 | Guide Piate Mylar 1

13 | A453 2871 | Paper Size Indicator 1

14 | A453 2875 | Cursor- PaperSize Indicator 1

15 | A023 5383 | Grounding Wire 1

16 | A453 3859 | Outer Guide Piate 1

[ 17 | AF02 0108 | PaperFeed Roller -Middle | 1

18 | A453 2794 | Switch Actuator Bracket 1

19 | A453 2793 | Actuator - Safety Switch 1

20 | A453 2796 | Gear-19Z 1

21 | AA14 5085 | Separation Lever Shaft 1

22 | A453 2799 | Pick-off Actuator 1

23 | A453 2791 | Lever Bracket 1

24 | A453 2807 | Rack Bracket 1

25 | A453 2806 | Pick-off Rack 1

26 | A453 2792 | Switch Bracket 1

27 | AGO05 0028 | Separation Knob 1

28 | A453 1352 | Decal - Separation Knob 1

29 | A453 1355 | Decal - Paper Feed Selection 1

30 | A453 1243 | Right Cover 1

31 | A453 1310 Decal 1

32 | 52033127 |[Toner End Spring 1

33 | AA14 3076 | Stepped Screw -M4 1

34 | A453 5340 Micro Switch 1

35 | A453 2810 | Spring Plate 1

36 | 54131882 | Stepped Screw 2

"n,\?gX Part No. Description Estg,eﬁ%rl)
37 | A453 2605 | Lock Release Knob 2
38 | AA06 3086 | Spring - Release Lever 2

[39 | A453 2613 | Right Release Lever | !
40 | A453 2612 | Right Lock Bracket 1
41 | 52052697 | Bushing - Upper Registration Roller 2
42 | AA06 3088 | Spring - Paper Feed Roller 2
43 | A453 2991 Right Lock Guide 1
44 | AA13 0031 | Lock Roller 2
45 | AA14 3129 | Shoulder Screw - Front Cover 2
46 | A453 3011 | Safety Switch Bracket 1
47 | A453 5330 | Safety Switch Relay Harness 1
48 | 50560509 | Nut Plate - Microswitch 1
49 | A453 2962 | Right Stopper - Paper Feed Roller 1

[50 | A453 3871 | Outer Guide Plate | !
51 | A453 3856 | Cover - Adjusting Screw 1

[101 | 0313 0060B | Philips Pan Head Screw - M3x6 |

102 | 0252 0080B | Screw - M2x8

103 | 0574 0040E | Hexagon Headless Set Screw - M4x4

104 | 0314 0060B | Philips Pan Head Screw - M4x6

105 | 0720 0060Z | Retaining Ring - M6

106 | 0720 0040z | Retaining Ring - M4

107 | 0710 0040B | Hexagon Nut - M4

108 | 0314 0140B | Philips Pan Head Screw - M4xI 4

109 | 0313 0040B | Philips Pan Head Screw - M3x4

110 | 0344 0060F | Philips Truss Head Screw - M4x6

111 | 12040795 | Microswitch

112 | 0705 0040C | Toothed Washer - M4

113 | 0960 3008B | Philips Flange Screw - M3 x 8

—1

=



Technical Support
Item 50
MB 1: Parts catalog correction

Technical Support
Item 4
MB 2: To ensure the front cover is locked

Technical Support
Item 39
MB 2: To ensure the front cover is locked

Technical Support
Item 101
MB 2: Quantity changed

Technical Support
MB 2
Screw type added

Technical Support
Item 17
MB 3: Modified to prevent swelling caused by oil


2. PAPER TRAY ( A453)

102 /\3/\ g ﬂ 34
8 = IOci e > 101
? PR 2@\&%//‘2\ 35\§Btf

S o TeE, B ~]_°




2. PAPER TRAY (A453)

Ilrllld(sx Part No. Description Estg,eﬁwgrly/ "n,\?f.X Part No. Description /?sts):amrly/
1 | A453 2950 | Paper Feed Tray 1 36 | AA06 3089 | Spring - Paper Feed 2
2 [ AF017003 | EndFence 2 37 | 54465832 | Connector Guide Pin 2
3 | A4532997 [ Connector - Paper Feed Unit ! 38 | 52011796 | Stepped Screw - M4 2
4 | A453 3007 | Mylar Seal - 20x20 1 39 | AA14 3132 | Shoulder Screw - Paper Feed 2
5 | A4535320 | Cassette Relay Harness 1 40 | A453 1398 | Decal - Removing Misfed Paper 1
6 | A4535370 [ Grounding Wire - Paper Feed Tray 1 41 | A453 1360 | Decal - Side Fence 2
7 | A453 2941 | Right Arm | 42 | A453 3005 | Bracket - Cassette Relay Harness |
8 | A453 2974 | Left Frame - Paper Feed Tray 1
9 | A453 2984 | Left Release Lever |

10 | A453 2911 | Side Fence Bracket 2

11 | A453 2904 | Guide Rod 2

12 | A453 2901 | Left Side Fence |

13 | A453 3121 | Paper Feed Tray |

14 | A453 2970 | End Fence !

15 | A453 2881 | Bottom Plate |

16 | A453 1341 | Paper Size Decal 1

17 | 52152713 | Bottom Plate Pad 2

18 | A453 1400 | Decal - Loading Paper 1

19 | A023 5393 | Grounding Wire 1

20 | A453 2906 | Right Side Fence 1

21 | A453 2976 | Right Frame - Paper Feed Tray 1

22 | AAO6 0168 | Spring - Paper Feed Tray 2

23 | 54131882 | Stepped Screw 1

24 | AA14 8146 |Arm Shaft 2

25 | A453 2936 | Right Spring Plate 1

26 | A453 2987 | Right Release Lever |

27 | A453 2926 | Left Arm |

28 | A453 2921 | Left Spring Plate |

29 | A453 2912 | Felt Seal - 15x74 2 101 | 0705 0040C | Toothed Washer - M4

30 | A453 2902 | Felt Seal - 75x106 ! 102 | 0314 0060B | Philips Pan Head Screw - M4x6
31 | A453 2903 | Felt Seal - 7x75 2 103 | 0314 01408 | Philips Pan Head Screw - M4xl 4
32 | A4532908 [Guide Rod Bracket 2 104 | 072000402 | Retaining Ring - M4

33 | A4532907 |Felt Seal - 75x106 ! 105 | 08074083 |Washer 5mm

34 | A453 2955 [Knob Screw - End Fence 6 106 | 031 30060B | Philips Pan Head Screw - M3x6
35 | A453 2972 | Pin- End Fence 2 107 | 0344 0060F | Philips Truss Head Screw - M4x6




3. PAPER FEED SECTION ( A453)




3. PAPER FEED SECTION (A453)

Ilrllldgx Part No. Description :gst)ér?w%rll y “r,]\?glx Part No. Description jgstgeﬁ]%rly
1 A453 2573 | Left Bracket - Rubber Pad | 101 | 0314 0060B | Philips Pan Head Screw - M4x6

2 | A453 2575 | Spring Plate - Paper Feed | 102 | 0708 0050B | Washer - M5
3 | A453 2555 | Left Side Plate | 103 | 0710 0060B | Hexagon Nut - M6
4 | A453 2590 | Gear/pulley - 36/45Z 2 104 | 0313 0060B | Philips Pan Head Screw - M3x6
5 | A453 2840 | Guide Roller Bracket 2 105 | 0951 3006B | Philips Screw With Flat Washer-M3x6
6 | ABO3 0092 | Pulley - 22Z 2 106 | 0574 0040E | Hexagon Headless Set Screw - M4x4
7 | AA14 0220 | Guide Roller Shaft 1 107 11050087 Clamp
8 | AAO4 3036 | Timing Belt - 201XL 2 108 | 11060411 | Bushing-11.5mm
9 | A453 2770 | Side Stay - Friction Pad |

10 | A453 1230 | Inner Cover 1

11 | AA15 1432 | Seal - 10x215 2

12 | A453 2772 | Guide Plate 2

13 | A453 2765 Middle Stay - Friction Pad 1

14 | 52011796 | Stepped Screw - M4 !

15 | A453 2845 | Inner Guide Plate 1

16 | A453 2847 | Teflon Tape - 40 X 100 2

17 | A453 3020 | Grounding Wire Cover - Paper Feed 1

18 | A453 5350 | Grounding Wire - Bottom Cover 1

19 | A453 2565 Right Side Plate 1

20 | A4532621 | Right Bracket - Rubber Pad 1

21 | AA14 3130 | Shoulder Screw - Roller Guide 2

22 | AA16 1038 | Rubber Pad - Paper Feed 2

23 | A453 3025 | Grounding Wire Cover 1

24 | A453 3007 Mylar Seal - 20x20 2

25 153041639 Bushing - 8mm 9




4. REGISTRATION ROLLER (A453)

1 i AN A
™~ || /i N SN
~ s o o Ny A
N @ o A
@~ I NG N R - e g 8 N /
NS ° SO Y04 a9 ™~ _—
AN I SN VR o Gl & N S =
~ o 18 SIS el -6 <@ —
AN 02 el AN & | 105 E
NS NS e R N g or
N LA IS XY -
||_ﬂl J,.J 109 o 03 ’ S l\{_\ _— .
bton L W f NN =
NCI | SNBSS e
S | N =
o 2277 |15 P RN
L | {108 g P
A, & | S s | S
Y A el / ¥ < | c &7
N A ! et ™~ Ll 7 "mp—io
\V52) | g, I < 19
7 NG~ nl R 14 S NG /106
' 2 N4 I & /< e
- XX ~_ Ce l\
el \\ \ w
-



4. REGISTRATION ROLLER ( A453)

”Rﬂfx Part No. Description Sstger?’lgy ”Rﬂfx Part No. Description Sstger?’lgy
I | AA14 0219 | Lock Lever Shaft ! 101 | 0314 0060B | Philips Pan Head Screw - M4x6
2 | A453 2777 | Side Arm - Bottom Tray 2 102 | 0313 0100B | Philips Pan Head Screw - M3x10
3 | AA14 0222 | Shaft - Bottom Tray 1 103 | 1105 0032 | Clamp
4 | AF02 0110 | Transport Roller ! 104 | 0313 0060B | Philips Pan Head Screw - M3x6
5 | A453 2647 | Clutch Bracket ! 105 | 11050087 | Clamp
6 | A453 3660 | Front Cover Stopper 2 106 | 0720 0030Z | Retaining Ring - M3
7 | A453 2662 | Spacer 1 107 | 0720 0080Z | Retaining Ring - M8
8 | A453 2645 | Adjusting Bushing ! 108 | 0720 0060Z | Retaining Ring - M6
9 | A453 2638 | Paper Feed Roller Stay ! 109 | 0574 0040E | Hexagon Headless Set Screw - M4x4

10 | AA14 0223 | Shaft - Paper Feed Roller ! 110 | 0720 0100Z | Retaining Ring - Ml O
11 | A453 2650 | Left Bracket - Paper Feed Roller 1 111 | 0720 0070Z | Retaining Ring - M7
12 | AF03 1007 | Paper Feed Roller 1

13 | A453 2658 | Bracket - Paper End Sensor 1

14 | A453 2830 | Lever - Paper End Sensor 1

15 | A453 2656 | Right Bracket - Paper Feed Roller 1

16 | A453 2835 | Shield Plate - Paper End 1

17 | A453 2776 | Middle Arm - Bottom Tray 1

18 | 59185722 | Photosensor |

19 | 54432668 | Bushing - 4x6x7mm 2

20 | 50530419 | Bushing - 10mm |

21 | 53041639 | Bushing - 8mm 2

22 | AA13 2103 | Collar - Feed Roller 1

23 | 52052865 | Bushing - Paper Feed Roller 1

24 | 54143327 | Bushing - 12x1 8x8 1




5. DRIVE SECTION (A453)

< N —~ ~
AN (A 06y %
P I} S G
K A a4, S e " 3
NS NS, e s @/ o
N e dsS7 2 SGA) 5 e T > /o
o # VS T sy &g
R a6 C@EA T Nl T B2e €T
2 e @ BN T e &
N e pl 0 O e, TG
o\ e CeBey
W\ I'CT@ 4 A~ ﬂﬁ}//




5. DRIVE SECTION (A453)

Iln’\(lj(c)elx Part No. Description AQstgeernebrly Ilrllldgx Part No. Description gsté’epmei)rly
1 | ABO4 3002 | Spring Clutch Sleeve 2 36 | A453 2786 | Pressure Lever 1
2 | ABO4 4002 | Spring Clutch 2 37 | A453 2784 | Support Plate 2
3 | A453 2686 | Pulley - 432 1 38 | A453 1330 | Decal - Lock Release |
4 | ABO1 3354 | Gear - 342 ! 39 | AA14 3045 | Stud !
5 | A453 2676 | Idler Shaft Arm | 40 | 5205 5251 | LED Sensor Type - T 1
6 | A453 2826 | Left Lock Lever 1 41 | AA14 5086 | Pin - Pressure Lever |
7 | AA53 2671 | Gear - 33Z 1 42 | AA06 3090 | Spring - Pressure Lever Pin 1
8 | A453 2688 | Pulley - 497 | 43 | AA06 0171 | Spring - Bottom Plate 2
9 | AA04 3035 | Timing Belt - 190XL 1 44 | AB04 2002 | Clutch Sleeve - Paper Feed 2

10 | A453 2696 | Solenoid - Paper Feed 1 45 | AB030091 | Pulley - 227 !
11 | A453 2687 | Solenoid Bracket 1 46 | A409 1153 | Spring - Invertor Guide Plate 1
12 | A453 2678 | Support Plate 1 47 | 58942229 | Solenoid Pin |
13 | A453 2679 | Bracket - Support Plate 1 48 | 54152875 | Spring Anchor |
14 | A453 5310 | Paper Feed Unit Harness 1 49 | AA06 0180 | Spring - SP Clutch Pawl |
15 | A453 2581 | Pulley Bracket 1 50 | 52082672 | Spring -Solenoid Release 2
16 | A453 2576 | Connector Bracket 1 51 | 50530419 [ Bushing - 10mm |
17 | A453 2691 | Side Plate Bracket - Left 1 52 | 53041639 | Bushing - 8mm 4
18 | AA145082 | Stud - Side Plate Bracket 2 53 | 50530223 | Bushing - 8mm 2
19 | A453 2571 |Arm Stopper 1 54 | AA13 2060 | Collar - Lock Lever 2
20 | AB04 5004 | Spring Clutch Pawl 1 55 | 5413 1882 | Stepped Screw 2
21 | A453 2706 | Solenoid Bracket |
22 | AA145083 | Shaft - Pick-off Pawl |
23 | A453 2577 | Harness Bracket 1
24 | A453 2707 | Spring Clutch Lever 1
25 | 54285090 |DC Solewoid - DC 24V |
26 | A453 2702 | Solenoid Stopper 1
27 | A453 2625 | Bracket - Release Lock Lever 1
28 | A453 2631 | Release Lock Lever 1
29 | AGO5 1036 |Lock Release Grip - Paper Feed 1
30 | A453 2825 | Release Lock Joint 1
31 | A453 2828 | Right Lock Lever 1
32 | A453 2778 | Pressure Arm - Bottom Plate 1
33 | AA14 8145 |Pressure Lever Shaft 1
34 | A453 2781 |Pressure Lever - Bottom Plate 1
35 | AAO6 0169 | Spring - Lock Lever 1




In'\cligx Part No. Description Estsyerl:r’%y/
101 | 0313 0060B | Philips Pan Head Screw - M3x6
102 | 0314 0060B | Philips Pan Head Screw - M4x6
103 | 11050087 Clamp
104 | 0314 0100B [ Philips Pan Head Screw - M4x1 0
105 | 0313 0100B | Philips Pan Head Screw - M3xI O
106 | 0574 OO040E | Hexagon Headless Set Screw - M4x4
107 | 0720 0030z | Retaining Ring - M3
108 | 0708 0050B | Washer - M5
109 | 0720 0040z | Retaining Ring - M4
110 | 08053270 | Ball Bearing - 8x1 6x5mm
111 | 0720 0060z | Retaining Ring - M6
112 | 0313 0040B | Philips Pan Head Screw - M3x4
113 | 0720 0025Z | Retaining Ring - M2.5
114 | 0720 0080Z | Retaining Ring - M8
115 | 0315 0080B | Philips Pan Head Screw - M5x8
116 | 0951 4006B | Philips Screw With Washer - M4x6

11

[Index
No.

Part No.

Description

Q'ty Per
Assembly




6. FRAME SECTION ( A453)

<
I~ T
%70/\ \ 103
AN

N 7 ,

= P O 2 N\

R PN NN 03
— PN By
A e IR o=

102 s d VISR S N

l . > T34 107 B R N N

@. Vi = 0\ L et T RS, T TSR

oo oz e O © 5/ TUpm I SO\

C a =

‘j.“ ‘o v Qe -~ I 4 I W
iﬁo/cj"/ / IO4”—“€ [P 37 5? oy &I\@}O' g
JL;/\\/ 28— 3\/’57 '\\/ A

— ~
- L || e
e e —02 3;/W l l/ 32 108 "\ 1125»\[\) 26! A,ﬂ/’.‘?
< QU 6 z0—_ | “Trar T\ &b dFBg
INT-% 12, 29 E Il SS90 L L N\, jos ®
TN 2N\ |~ 105 _ € -y e N 6
RN s _
102 RO MR R - =
%) l ,//\\ / / / //



6. FRAME SECTION (A453)

”Rﬂfx Part No. Description gstgepmebrly ”Rﬂfx Part No. Description Sst'gerl;%?) y

I | A453 2731 | Left Support Plate | 101 | 072000402 | Retaining Ring - M4
2 | A453 2735 | Lower Stay 1 102 | 0314 0060B | Philips Pan Head Screw - M4x6
3 | A453 2729 | Left Bracket | 103 | 0951 4006B | Philips Screw With Washer - M4x6
4 | AA14 0218 | Shaft - Friction Pad ! 104 | 0314 0080B | Philips Pan Head Screw - M4x8
5 | A4532761 | Support Plate - Friction Pad 1 105 | 0313 0060B | Philips Pan Head Screw - M3x6
6 | A453 2742 | Friction Pad Ass’y 2 106 | 0313 0100B | Philips Pan Head Screw - M3x1 O
7 | A453 2771 | Pad Arm ! 107 | 031401406 | Philips Pan Head Screw - M4x14
8 | A453 2767 | Spring Plate - Middle Pad 1 108 | 0720 0060Z | Retaining Ring - M6
9 | A453 2773 | Friction Pad Ass'y - Middle | 109 | 0574 0040E | Hexagon Headless Set Screw - M4x4

10 | AA14 0221 | Separation Roller Shaft 1

12 | A453 2728 | Support Plate - Lower Stay 2

13 | A453 2727 | Bracket - Transport Shaft 1

14 | A453 2756 | Sleeve Bracket - Friction Pad 1

15 | A453 2760 | Friction Pad Holder 1

16 | A453 2713 | Adjusting Plate !

17 | A453 2720 | Support Plate - Pressure Arm 1

18 | A453 2716 | Pressure Arm !

19 | A453 2717 | Pressure Lever |

21 | A4532711 | Front Stay 1

22 | A453 2730 | Right Bracket !

23 | A453 2732 | Right Support Plate 1

24 | AF03 3001 | Friction Pad - Separation 2

25 | AF03 3002 | Friction Pad - Small 4

26 | AA15 0177 | Mylar Seal - Friction Pad 2

27 | AA16 1054 | Friction Pad Cushion 3

28 | A453 2757 | Spring Plate - Pressure Sleeve 1

29 | AA13 2061 |Collar |

30 | AA06 3138 | Pressure Spring |

31 | A453 2752 | Sleeve - Friction Pad 1

32 | AA13 2109 | Spacer - Friction Pad 2

33 | AA13 2112 |Spacer - Pad Arm |

34 | A453 2768 | Spring Plate - Pad Arm 1

35 | AA13 2108 | Nut - Middle Pad |

36 | A453 2769 | Spring Plate - Friction Pad 2

37 | AA14 3139 [Shoulder Screw - Pressure Arm 1

13



7. PAPER FEED HARNESS (A453)

103
109

CN1

0

102
108

CNeé

CN2

CN4

107
110

CN3

106
110

14

101
105

CNS5

101
105



7. PAPER FEED HARNESS (A453)

15

”Rldcﬁx Part No. Description Estgeﬁw?)rly IInI\ﬁig X1 Part No. Description Estsyer%%rly
* | A453 5310 Paper Feed Unit Harness | 101 | 1100 1259 | Socket - Mate-n-lock

102 | 1100 1327 | Contact

103 | 1100 1342 | Terminal

104 | 1100 1346 | Pin Contact

105 | 1102 1089 | Connector - 3P

106 | 1102 1306 | Connector-3P

107 | 1102 1396 | Connector-2P

108 | 1102 1910 | Connector-2P

109 | 1102 4403 | Connecter-12P




8. DECAL AND DOCUMENT (A453)

1 2 4

3 —
s
R
1 ——
¢ A

Paper feed
pressure
selection
lever has to
be operated
when paper
tray is
shded out

4

Paper Ferd .
Pressure Sclect

[J Selection Position

Bond Paper i

Tracing Paper ‘D
(A3/B, A4/A) -
Tracing Paper 3
(A1/D, A2/C) -

> >
[ty —yrppm—

frac=3 Pgpe- emm—G 070 P8pte ammee
- -  Smmee——

GG | L N L N 5 5

oA _Removing
O ¥ Misfed Paper

=
Release the levers
on both ends and
open the cover

Remove the misled
papet and close

the cover
-

&} Loading Paper
%A Re.noving Misted Paper

Shde out the lray by pulling
the release lever Foilow lhe
instruction inside of the tray

16




8. DECAL AND DOCUMENT (A453)

..........

Q'ty Per
Assembly

I.";:Idgx Part No Description %sts\’lefnegly
1 | A453 1310 | Decal 1
2 1 A453 1330 |Decal-Lock Release 1
3 | A453 1341 | Paper Size Decal 1
4 | A453 1352 | Decal - Separation Knob 1
5 | A453 1355 | Decal - Paper Feed Selection 1
6 | A453 1360 | Decal - Side Fence 2
7 | A453 1398 | Decal - Removing Misfed Paper 1
8 | A453 1400 | Decal - Loading Paper 1




	EXTERIOR
	PAPER TRAY
	PAPER FEED
	REGISTRATION ROLLER
	DRIVE
	FRAME
	PAPER FEED HARNESS
	DECAL AND DOCUMENT

